
ME R ID A © 2 0 2 5

5

5

4

385

5 38
6

6

9

6 38 5

6 38 5

6 38 5

36

1236

12

10

13

14

14

14

21

21
2019

18

4

23

17

16

9
17

11

34

28

11 9
4

4

24

37

25
2627

30
3132

12 29

12

33

22

4

35

35
15

2

2

2

2

1

3

4

5 38
6

4

4

8

7

No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 0 5 4 0 0 0 1 0 7 EXPANDER for fork steerer ID 23.6mm 1 6~8

2 A 2 1 9 1 0 0 0 2 4 2 HEAD SET
Acros AIX-631 320.52.631  
(without fork cone, for carbon fork)

1

2 HEAD SET
Acros AIX-634 320.52.634  
(with fork cone, for suspension fork)

1

3 A2029000062 TUBE woven; L170mm; for size XL 1

3 A 2 0 2 90 0 0 061 TUBE woven; L150mm; for size L 1

3 A2029000060 TUBE woven; L125mm; for size M 1

3 A2029000059 TUBE woven; L105mm; for size S 1

3 A2029000058 TUBE woven; L90mm; for size XS 1

4 A2298000059 SCREW M5*P0.8 L15mm 12 4~5

5 A 2 1 4 3 0 0 0 1 1 7 BLIND PLUG for M5 threaded hole 8

6 A 2292000028 WASHER OD9mm ID5.2mm H3mm 6

7 A 23 4700005 4 COVER seatpost clamp cover 1

8 A 2 24 7 0 0 0 1 2 0 CLAMP for seat post 1

9 A 2298000392 SCREW M5*P0.8 L12mm 3 4~5

10 A 2 1 6 4 0 0 0 0 9 1 DISC COOLER front; for FM160 to FM180 1

11 A 2 2 9 8 000 37 7 SCREW M4*P0.7 L5mm 2 3~4

12 A 2 16 4 0 0 0 0 8 9 MOUNT fender to frame and fork 4

13 A 2 0 0 2 0 0 0 12 0 THRU AXLE
Front hollow; L=120mm M12x1.5 
TL=12mm

1

14 A 2029000037 TUBE foam; ID6mm; 450mm 3

15 A 2 1 24 0 0 0 0 8 3 COVER for fidlock down tube bottlemount 1

16 A2030000026 MOUNT SSB 1

17 A2298000360 SCREW M4*P0.7 L6mm 2 3~4

18 A 2 1 4 3 0 0 0 1 5 9 COVER for front derailleur mount 1

19 A 2294 000202 MOUNT adapter for mounting a front derailleur 1

20 A 2 1 3 6 0 0 0 1 1 8 MOUNT for mounting a front derailleur 1

21 A 2 2 9 8 0 0 0 19 8 SCREW M5*P0.8 L16mm 2 4~5

22 A 2 1 4 3 0 0 0 1 6 3 CABLE GUIDE FD Di2 cable 1

23 A 2 1 4 3 0 0 0 1 3 0 BLIND PLUG FD cable 1

24 A 23220000 49 PROTECTOR chain suck plate 1

25 A 2 3 1 1 0 0 0 1 0 4 RD-HANGER DH-068; ROAD-RD 1

26 A 2 3 1 1 0 0 0 1 5 0 RD-HANGER DH-076; MTB-RD 1

27 A 2 3 1 1 0 0 0 1 0 3 RD-HANGER DH-067; SHIMANO direct mount 1

28 A2258000099 CABLE GUIDE brake hose out of chain stay 1

28 A 2258000228 CABLE GUIDE brake hose and light out of chain stay 1

29 A 2 3 0 0 0 0 0 12 9 SCREW M3*P0.5 L10mm 1 2~3

30 A 2 1 4 3 0 0 0 1 3 1 BLIND PLUG RD cable 1

31 A 2 1 4 3 0 0 0 1 6 0 CABLE GUIDE RD Di2 cable 1

32 A 2 1 4 3 0 0 0 0 8 2 CABLE GUIDE RD cable 1

33 A 2 0 0 2 0 0 0 1 1 9 THRU AXLE
EXPERT SL; L=162.5mm M12x1.5 
TL=12mm

1

34 A 2 16 4 0 0 0 0 2 7 DISC COOLER rear; for FM160 to FM180 1

35 A2298000268 SCREW M5*P0.8 L23mm 2 4~5

36 A2298000356 SCREW M4*P0.7 L8mm 2 3~4

37 A 2 15 8 0 0 0 0 90 PROTECTOR for chain stay 1

38 A 2 2 9 8 0 0 0 2 10 SCREW M5*P0.8 L15mm 6 4~5

No. Item No. Item Detail information Pieces Torque 
Nm

  

SILEX CF2 II


